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l. Test Conducted
This test was conducted in accordance with test method 1 of NFPA 701:2010 Standard Methods of Fire
Tests for Flame Propagation of Textiles and Films.

ll. Details of tested sample

Materials/ Color PVC Coated Fabric / White

Area densite About 440/m’
Products configuration | Single layer

Size of sample * 150mm x 400mm 10pcs

* With the length parallel to the lengthwise direction of the material
lll. Conditioning
Prior to testing, the sample was conditioned,
at least 30 minutes at 105°C+3°C (220°F15°F)
IV. Test results

Specimen Masge?gfepteei?"en MassA?tfefpt:t::timen Mass loss Aﬂer flame | Burning time
No (Percent) time (s) on floor (s)
() (9)
1 36.00 35.19 23 0 0
2 35.96 3547 2.2 0 0
3 35.94 35.21 2.0 0 0
4 36.24 35.03 33 0 0
5 36.10 35.11 27 0 0
6 35.23 34.61 1.8 0 0
7 35.07 34.03 3.0 0 0
8 35.19 34.39 23 0 0
9 35.22 34.29 2.6 0 0
10 35.05 34.30 2.1 0 0
Mean 35.60 34.73 24 0 0
SD =0.5 3sD=15 Mean + 3SD = 3.9

SD - Standards deviation

To be continued....
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